

TEST REPORT

SABS

AT SOLUTIONS
Attention: Mr M Harding
P O Box 55345
SUNSET BEACH
7441

Your ref : O/N Cash
Our ref : B050
Enquiries : A Molekoa
☎ : (012) 428-6143
N° : 2116/B050
Page : 1 of 2
Date : 2008-08-23

TESTING TO ASTM G154 AND SABS ISO 1519

1 SUMMARY

Selected tests were performed. See results on part 7

2 DESCRIPTION OF SAMPLE

The following samples were submitted by Mr Mathew Harding of AT Solutions for testing.

Unless we are specifically requested to retain samples for a longer period, or to retain them for collection by job sponsor, Samples tested will be disposed of anytime after a period of one month as we may deem fit.

<u>SABS Sample No.</u>	<u>Quantity</u>	<u>Sample Description</u>
B050A	1 X sample	Black
B050B	1 X sample	Greenish
B050C	1 X sample	Redish
B050D	1 X sample	For flexibility
B050E	1 X sample	Blue gloss - 597
B050F	1 X sample	Green gloss - 563
B050G	1 X sample	Green matt - 563

3 SAMPLE SUBMITTED

The samples were received in good condition and suitable for testing.

Date sample received : 2008-03-07
Test commencement date : 2008-03-31
Test completion date : 2008-06-23

4 TEST REQUESTED AND METHODS

1. Artificial weathering - SANS7253 - 2000 hours
2. Flexibility - SABS ISO 1519

NB. " Tests marked * " In this report are not SANAS Accredited

Lab accreditation no. T0318

1 Dr Lategan Road Groenkloof, Private Bag X191 Pretoria 0001, Tel: +27 (012) 428-7911,
Fax: +27 (012) 344-1568.

This test was performed by SABS Commercial (Pty) Ltd.
This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested (Refer also to the complete conditions printed on the back of this page.)



5 **CONDITIONING AND TEST ENVIRONMENT**


23 ± 2°C, 50 ± 5% relative humidity.

6 **SUB CONTRACTING OF LABORATORIES**

All tests were performed by the Paints & Sealants Laboratory in SABS Commercial

7 **RESULTS**

PROPERTY	SAMPLE	RESULTS	T METHOD
Artificial weathering	A - Black	No visible defects	ASTM G54
	B - Greenish	No visible defects	
	C - Redish	No visible defects	
	D - For flexibility	No visible defects	
	Blue gloss-597	No visible defects	
	Green gloss-563	No visible defects	
	Green matt-563	No visible defects	
*Flexibility	D - For flexibility	No cracking	SABS ISO 1519

A Molekoa 
 TEST OFFICER: PAINTS AND SEALANTS
 SANAS SIGNATORY: A Molekoa



S Pelle
 MANAGER: PAINTS AND SEALANTS

This test was performed by SABS Commercial (Pty) Ltd.
 This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of official test reports.)